
@

nn

0o

É
ot t

ot I
o

o

I

LF3 sooiofi # 9,jfrffiË fJl rH E ftff

E-l ffiffiftr,E.â CRANKCASE

o
.)--

,p
3

-i*
/;/,1

j'*-8
,.!

k

2-*"

d.* .i'

ii;\a

Qtv Ord Qtyrd PartNo PartName Des*lption
Dtain rlup )E01-l 11115-A0710 ffffiAn*

2EOt-2 l1l l6-A0710 ffm4#B4H Washer

Beatins. TM6205 IE0l-3 T910-0081 *ùÆl.osnzta
O11 seal l IE}t-4 11120-A0710 ffi+É#ffrE,f+(-)
Ctankcase set I801-5 l l l l0-42310 ffi+frfiâtït+

ôrrffi,1+Æâ$rË.â Oil sensor comp IE0l-6 27400-A0710

Eol-7 T152-0004 *#ËGB/T5789 M6x14 Bolt. M6x14 2

E0l-8 r9316-40810 Hr*+ Clip 2

Page 1 de 13



E-2 ffiffiffi#4EI+ CRANKCASE COVER

It,
6

&
o

F
6

5

b
s6

-6\
i

6
u*-4

4
1

2

3

rd PartNo PartName Description Qtv Ord Qty

802-l T9l0-0081 *ùBasnzta Bearine" TM6205 I

E'02-2 r l2l r-40710 t+É4Ê'# Crankcase cover I

F,02-3 I1114-A0710 fr+É4Ê4,H Cfankcase gasket I

E02-4 11113-A0710 ffi+É4HffiË'fùêH<Ds"t+ Pin, ô8x14 2

F,02-5 15510-A0710 ôfrffil(rË.f+ Dipsick set I

F,02-6 Tl S l -0001 ûRtrcB/TI6674 M8x32 Bolt, M8x32 6

Page 2 de 13



E_3 îfr)L ftfrJKË,Ë.FI CYLINDER HEAD & CYLINDER HEAD COVER

4

,:..' I
s(
'*

6
11

r
d.:

1',
11

\,,

;\
B

\''8
a\

4tr
I

î
1

1

1 '""-&

1 r
12

13

rd PartNo PartName Description Qtv Ord Qty

E03-l T152-0019 ûHfâcB/T5789 M6xt2 Bolt, M6x12 8

803-2 12200-A0730 î,ftri(#rEâ Cylinder head cover comp, 1

803-3 12212-A0',730 â,ftr*ffiff$iE Cylinder head cover gasket I

E03-4 12118-A0710 âftrJLûfifâNas'00 Bolt, M8x60 4

803-5 19121-A0710 T+fitË(*) Lead wind cover I I

803-6 t2100-A0720 âffi*rF.â Cylinder head comp, 1

F,03-7 18214-110710 flF5" trtXr[{Hfâtvtt*:a Stud, M8x34 2

E03-8 Tl l3-0004 fl*$#Ècg/T9oo M6xe3 Stud, M6x93 2

E03-9 27100-A0'710
^18&tE"à

Soark olus 1

E03-10 12120-A2310 1.ffi*#FJÈ&rE,f+ Cvlinder head sasket set 1

E03-l l 12117-A0',710 âftr*È{ù4Hoto'16 Set pin. ôlOx l6 2

F,03-12 16622-l^l',t13 iù€*(-) @12 Hose clip I. Ol2 1

E03-13 16622-A1',713 W.HÊ Air duct I

E03-14 26200-BD7t0 JHàfiq4q'Hâ Regulating bracket comp,/ I

Page 3 de 13



E_4 Tffi ffi*)€ffi,HFT CRANKSHAFT, PISTON & CONNECTING ROD

7

2
I

À.

4
g;v- 6

3 2

td PartNo PartName Descriptlon Qtv Ord Qty

804-l 13400-A2310 iÉ*rTrBâ,' Piston ring cotnp. 1

E,04-2 13313-40710 tÉ#fÉ+9ffi Piston pin citclip .,

F,04-3 13312-A0710 /É*fË Piston pin I

F,04-4 l33ll-A2310 rÉ* Piston I

E04-5 13120-40710 Æffii,Ht+ Connecting rod comp. I

E,04-6 13112-A0710 +Eæ Woodruff key I

E,04-7 l3l l0-42310 M*û,EI+ Ctankshaft set 1

Page 4 de 13



E-5&+âffi#AÉ'E.â €IITBË'Hâ COI,IBTNNTION OF CAMSHAFT & VALVE ROCKER ARM

10
15 14 13 I o,.

tË:*t{$ Â
"i \\

tf j;j:'lJV

i

& &- d
$

I

12
?s,
1b l+

w 11
13 o

s

6 B

2
t.
l\.

Î-ib
1

3

Mg
3

4 ln
u*r-*Ïja| àr*t**** 1

I%
4'

B

rd PartNo PartName Description Qtv Ord Qty

E05-1 14314-A0'710 îl-ll'81['AiÆilfrûH& Lock nut 2

F'05-2 14312-A0710 +*HSÉt&+É Base pin 2

E05-3 14311-40710 €r-r+8tr Valve rocker arm )
E05-4 14313-A0710 ît-]tàiltaiHrARË Adiustins bolt for valve sap 2

E05-5 143 l0-A07 I 0 îr1+EH4ËttrHâ Valve tocker arm comp. 1

805-6 14220-A0710 ffitrH4PtnÆ Pusher quide set 1

E05-7 14210-A01t0 ffitrllnt+ Pusher set 2

E05-8 14315-A0720 æfÈ Tappet 2

E05-9 14100-A2327 û$â$t#tÉrHâ Camshaft comp. I

E05-10 14412-A0720 #F1ll Exhaust valve I

E05-1 I 144t1-A0720 i#q,l'] Intake valve I

805-12 14420-89t30 +g)ÉHrH{+ Oil-retainins sleeve set I

E05-13 14414-40710 €r14Ëg Valve sorine 2

E05-14 14413-A0720 qtlqÉgM(-) Valve sorins retainer 2

E05- l 5 14418-A0720 îr14m+ Valve split cone 4

Page 5 de 13



E-6 TX.WâS,Ë.FI CARBURETOR

1

1

3

rd PartNo PartName Description Qtv Ord Qty

806-1 t6622-A07t0 iÉH*r-t os.s Hose clip I. O8.5 2

806-2 1662t-A0'.7r0 HiÉË(-) Outlet pipe I

806-3 16381-42310 û)frH.fn Steppins motor I

806-4 11219-1,07t0 i#q,E4H Inlet gasket I

E06-5 16120-40710 4V,{û#&t*rïi+ Connecting block set I

E06-6 l6l l3-40710 ,fkiÉËËr8H Carburetor sasket I

F,06-7 16100-BE7l0 ,rLiû#,H.Fr Carburetor Assv I

E06-8 17113-A0710 æirR**t8H Air cleaner easket I

E06-9 17233-BE7l0 âiÆâ$q#r4e Air filter mountins bracket I

Page 6 de 13



E_7 ââffiËâ$,Ë.FT AIR CLEANER

3 2

ô

t

I

\@

td PartNo PartName Description Qtv Ord Qty

E0?-r 17113-A0710 €ù,frË#t8H Air cleaner gasket I
F.07-2 T3 14-0001 4R&cnnot87.r M6 Nut, M6 2

E,07-3 17100-BE7l0 4iÉËs,Ë.FT Air cleanet Assy. I

E-8 iHF#*4lHI+ MUFFLER

10

o

ô5

i\

1

7

,f'I

4

rd PartNo PartName Description Qtv Ord Qty

E08-l T3 14-0002 $f;ëcslr0r87.l M8 Nut, M8 2

Page 7 de 13



E08-2 18150-BE7l0 YHF**I+H+F'H,f+ Muffler suooort plate set I

E08-3 T15l-0014 ffftâcB/T16674 }''4txt2 Bolt. M8x12 2

E08-4 18215-40710 #Fî tr 4H Exhaust gasket I

808-5 T44l-0001 9Ëffi4Ecs/Te3 .p8 Washer, @8 a

E08-6 T3l0-0001 {f;ËcsÆat7o M8 Nut, M8 2

E08-7 T151-0005 ùf;fâcsÆt0674 Mtxt6 Bolt, M8x16 2

E08-8 18100-88710 iHËâ* (AJflE) ,Hâ Muffler (liner) assembly I

E08-9 18130-BE7l0 tHF#lfRrni+ Mufflet hood 1

E08-10 18000-BE7l0 tHF*S,Ë.FI Muffier Assv. 1

E_9 EWËAâ*ÈFI+ ÈW+*F{+NNCOIL STARTER & STATOR, ROTOR

I

2

4 3

, \^
/\ 7

10

\. 1
"\

12 13 _t* 
-

)

15 
\n\'\r

ô

17

rd PartNo PartName Description Qtv Ord Qty

809-l BE7lO ffi+ÈfH.f4tdî Crankcase side plate weldment comp. 1

F.09-2 Tt52 û#fâcgnsr89 M6x35 Bolt. M6x35 1

E09-3 311l0-BD7t0 ft+tn|+ Stator set 1

F,09-4 T15l-0009 $,RtêcB/T16674 M6x60 Bolt. M6x60 4

E09-5 31 120-BD7l0 rê+tÊ{+ Rotor set I
E09-6 23317-A0710 n$âûfi&Mlaxl.5 Nut, M14X 1.5 I

809-7 341I l-8F152 ffiÉfnD(ffi Geherator fan 1

E09-8 23316-BE7l0 ffi^lrâ. Starting flanse I
809-9 T152-0019 {f;ËcsÆs289 M6x12 Bolt, M6xl2 4

E09-10 19170-BFl52 +RE'Aê Fan hood comp, I

Page 8 de 13



E09-l I Tl51-0029 ûfrËceÆt0674 M6x5o Bolt, M6x50 4

F,09-t2 31608-BE7l0 ifJxtFt(H Inlet hood I
809-13 31283-BO7l0 trrJ+fÉ+gfF Starter handle baffle 1

E09-14 23230-A3210 ffi+tflt+ Pulline handle I

E09-15 23200-BD7t0 tr t+ffi^hâ#r1à Recoil starter I

E09-16 T4l 1-0002 SF4EGB/T97.1 (D6 Washer. ô6 J

809-t7 T15 t-0028 ffifâcB/Tr66'74 M6xr8 Bolt. M6xl8 J

E-10 È,'X4"W4E 4+ IGNITION COIL

3

1

2

4
rd PartNo PartName Descrlption Qtv Ord Qty

E09-l 27200-BE7l0 È.,k&MrEàe\ Isnition coil comp, I I

F'09-2 Tl5l-0002 ûfifâcgÆte 674 M6xt2 Bolt, M6xl2 2

E09-3 16622-A0710 iÉË4r--.l os.s Hose clip I. ô8.5 2

F,09-4 Tt52-0033 ûfrÊagrtsZ99 M6x22 Bolt, M6x22 )

Page 9 de 13



E-11 f tÉ ffitHËf,FuEL IANK
2

1{
I

0
I

éY

hcP-
I

I
?

I

?

€

i

I

B l-- --"1

Ie
I

r
Ig

I

6
I
I

I
I

I
t

l
I

I

I

i

-7
-6

I
ô--1 0

4
u-11

F- t2

1

5
L -J

rd PartNo PartName Description Qty Ord qty

Ell-l 16510-BE7l0 m'tùffit1{+ Fuel tank set 1

E1t-2 16400-BUl40 ffiiÉffi#rHê Fuel tank cao comp. 1

El l-3 166r0-89r30 iTiRf^rH.f+ Filter cup set 1

El l-4 16560-89130 iÉ{ûffimâËrH{+ Fuel level indicator set 1

El1-5 16s44-BE7t0 rÉffiffire4e Fuel tank insulation mat 1

El l-6 l69l l-89130 iÉffiiffiË4 Fuel tank dampins pad 1

Etl-7 16914-89130 T'Jâ Sleeve 4

Ell-8 T4l5-0007 ,(Ê&ffiGB/Te6.1 Washer 4

El1-9 Tt52-0066 tRtëM6x22 Bolt.M6x22 4

E11-10 16630-8E710 HiËf**rH{+ Outlet connector set 1

El l-11 16622 ffi€*(-) Hose clio I I
Elt-12 1662t HmË(-) Outlet oioe I 1

Page L0 de L3



G-01 fEf;lffiffi*ff{* cowrRoL PANEL

5

1

rd PartNo PartName Description Qty Ord qty

G01-l 31200-BD7l0 #ffi|ffiîE,Ë.Ft Control nanel Assv, I
G01-2 3 125 I -BE7 10 #ffitffitfitrH# Control panel reaf hood cover 1

G0t-3 31289-BE7l0 ffifFÉHHtffi+..\*e Conffol oanel rear hood insulation mat 1

G0r-4 31289-BE7l0 ffifFFHtt6ËT^4& Control panel rear hood insulation mat 1

G01-5 3 l 140-8D710 É.EËiH15Ë*9H{+ Rectifier 1

G0l-6 31380-8E710 3âl#Je Three-in-one switch 1

G0l-7 17241-BE7t0 ffifF#fftr* Control panel decoration 1

G01-8 31211-88710 Hffi|J+E Control plate 1

G0l-9 9n22-BE7t0 ffifF'IATË Control plate sticker 1

G0l-10 3 138 I -8E710 = â-TtxffiF€+fÉ Three-in-one switch knob 1

G0l-11 31225 ,f,A#X Ignition switch 1

G0l-12 31238 H)ËtrX Idle switch I
G0l-13 31223 +ûÆ Socket 2

G0l-14 31223 Êrftlfitfrt$ DC V-shaoe olue 1

G01-15 31710 IËFE$ËB (sA) Breaker. 8A 1

G01-16 32520 t*t&fH+ Ground terminal 1

G0l-17 +H*ùH+ Parallel terminal 2

G0t-18 31223 USBfÉÆ USB socket L

G0l-19 317330 tTîtlÆ Bridse cone 1

c01-20 2',11.1.3-BD7l0 ,H,A*S Ieniter 1

G0l-21 F.MM,+fl Reset button 1

GÙl-22 T24l-0003 H 4F#+TGB/T846 sT4.2* 16 Screw. ST4.2*16 4

G0t-23 T152-0071
^É 

i*Yffi ûHfâcB/T57S9 M6* 14 Bolt. M6*14 4

G0t-24 T210-0018 f&+TcB/T818 M4*16 Screw. M4*16 1

G0l-25 31153 M5*12 M5*12 7

Page 11 de 13



G-02 Ë Ëffl,ÊIj{+ GEN ERATOR

j'(
6

1
, 3 4

13

1

l0

@"
/

1,.
rF

1 0
1 1F 0

7

rd PartNo PartName Description Qtv ord qty

G02-1 31606-BE7l0 iÉs.Ës4.ËË Inverter outer cover 7

G02-2 31600-BD7r0 iÉg'Ëg,H.Ft Inverter 7

G02-3 31607-BE7t0 u€.Ës^lEE-I Inverter inner cover 7

c02-4 316s4-BE7t0 Inverter wire sleeve 7

G02-5 31609-BE7l0 i#rt4F)+flrê Inlet buffer sleeve I
G02-6 24210-BD7t0 F.trÊ-rAælÊ^ Reverse startins module 7

G02-7 32163-BE7l ÉfffiHËËîffi Battery tape 1

G02-8 32430-BE7t0 H#nâHl+ Batterv set 7

G02-9 27240-BB|Yl +Æ+hrqtil+ Ground wire set L

G02-10 T152-0061 ûSfâvo"tz Bolt. M6x12 10

G02-l l Tt52-0062 f,RfâMo*zs Bolt, M6x25 2

G02-12 T3 I l-0002 fRBru6 Nut. M6 2

G02-r3 31513-89130 &M4ùs Senated washer, ô5 5

G02-14 3 15 13-B9130 lkVttSQ6 Semated washer, ô6 L

G02-15 T2l0-0012 M4xl0 Bolt,M4x10 2

Page 1.2 de 13



G-03 ôT* FRAME

1

I

I

3

i
1

I

l
I

I z

4 iiiI /J*
-L- t *z-s*&--ll
I-4-{

&
\6

6

rd PartNo PartName Description Qtv Ord Qty

G03-r 32r00-BE7l0-00 $LÆtil+ Frame set 1

G03-2 31319-8E710-00 Èrilfrn,+#tE Enehe installins plate 1

G03-3 32130-BE7l0-00 **tF.tHt+ Mountins olate assemblv 1

G03-4 32420-BE7t0-00 ttLrfl)ffiÆwAtil+ Damoins pad A e

G03-5 32450-BE7l0-00 ttLtilffiæwBtn4+ Damoins oad B t
G03-6 32413-BD7t0-00 TILÆIûF-t* Damping pad 4

G03-7 T15l-0062 fRfâMt,:s Bolt, MBx35 a

G03-8 T3 I 1-0007 ûRBtttg Nut, M8 7

G03-9 T35l-0001 M6+âtr $&Ë Cau nut. M6 4

Page 13 de 13


